

Laboratory **Avantha Centre for Industrial Research & Development, Paper Mills
Campus, Yamuna Nagar, Haryana**

Accreditation Standard **ISO/IEC 17025: 2005**

Discipline **Mechanical Testing** **Issue Date** **22.08.2014**

Certificate Number **T-3079** **Valid Until** **21.08.2016**

Last Amended on **-** **Page** **1 of 1**

S.No.	Product / Material of Test	Specific Test Performed	Test Method Specification against which tests are performed	Range of Testing / Limits of Detection
I. PAPER & PULP				
1.	Paper	Burst index	IS 1060 (Part 1)-1966, Revised 2009	0.5-10 kN/g
		Tear index	IS 1060 (Part 1)-1966, Revised 2009	0.5-20 mN.m ² /g
		Tensile index	IS 1060 (Part 1)-1966, Revised 2009	5-100 N.m/g
		Thickness	IS 1060 (Part 1)-1966, Revised 2009	5-1000 µm

~~-X-X-X-X-X-X-X-X-X-X-X-X-~~